


Z HATCH

=

N

10.

11.
12.
13.
14.

Baffinland Iron Mines Corporation - Mary River Project
Construction Summary Report: Milne Port Water System - December 9, 2014

Table of Contents

L= Lo |11 AV B T=T o] 1 o] {10 o [P T TR PUPTPPPRPP 1
1.1 Water TrealmMent SYSIEM .. ..o 1
1.2 Sewage TreatMent SYSTEIM ... 2
1.3  Treated EfflUuent DISCRArQe .......ccooiieiiiiiii et r e e e e e s ee e e e e e anns 2
CONSELrUCHION ACHIVITY SUIMMAIY ....uiiiiiiiiiiiiiiie ittt e e e e e e s s e bt e e e e e e e s nbe e e e e e e e e e snnbereeaaaas 3
2.1 Water TreatMeNTt SYSTEIM .....coii ittt ettt ettt ettt et et et e et e et e e ee e et e aeeeeeaeeaeeees 3
2.2 Sewade TreatMeENt SYSTEIM .......ciiiiiii e e e e e e e e ettt e e e e et e e e e e e ee e eeeeteeeerrereeeeerrerererreeeeereeeees 4
2.3 Treated EfflUENt DISCRAITE .....uuviiie et e e e e e e e e e e e e e e e e e e snntereeeees 4
[ Yo oo =] a T odl = L= o7 0 o 1SS 5
TNt R VYo Y = g I8 == 1 L= S Y £S = o 5
3.2 Sewage TreatMeENT SYSTEIM ......coui ittt e e e e e e e s s r e e e e s s s sbn e e e e e e e s snnrrreeeeeas 11
3.3 Treated EfflUENt DISCRAITE .......ooiii it a e e e re e e e s 13
AS-BUIT DIAWINGS -ttt ettt et e e o4 e a et e e e e e e s e saabbe e e e e ae e e aanbbbeeeeaaeeeaanbbbbeeeaaaaeaanns 15
[ =T Lol =T ot £] o] 1 TR UUT TP 16
5.1  Water TreatMeNnt SYSTEIM ......oi ittt ettt ettt ettt e et e et et e e e e e e e e e e e e e e e aeeeaaeeeees 16
5.2 Sewage TreatMeNnTt SYSTEIM ......coui ittt e et e e e e s e e e e e e s s e e e e e e e s snnrereeeeeas 16
5.3  Treated EfflUENt DISCRAITE ......uvviiiiiiiciieieee e s s e e e e e e s e e e e e s snrnreeeee s 17
Performance EVAIUBLION .......ouuiiiiiiie ittt sttt e e st e e s bt e e s s nbbe e e e aneee 17
6.1  Water TreatMeNt SYSTEIM ......ciiiiiiieieie e e e e e e et ee e et e et e et e e e e e e ee e eeereeeeeeeeeeeeeeeeeeeeerereereeeeeeeees 17
6.2 Sewage TreatMeNT SYSTEIM ......cou et e e e e e s e e e e e e e s s bbb e e e e e e e s snnrrreeeeees 18
6.3 Treated EfflUENt DISCRAITE .......coiiiiiiieie et e e e e reeeaeas 19
VIDFAtioN MONTEOTING oottt e e e e e sttt et e e e e e st b b be e e e e e e e e sanbbeaeaeaeeeaannreees 19
ENVIironmental MONITOTING ..ottt e et e e e e e e e et e b e e e e e e e e e snnnbereeeaens 19
EArtWOIKS DAL ...eveieiiiiiiee ettt st s bt e e s n bt e e s nb e e et e e e b e e e e 20
Unanticipated ODSEIVALIONS ... ..uueiiiiie ittt e e e et e e e e e e e s s bbb b e e e e e e e e e snnnbereeaaeas 20
10.1 Water TrealmMent SYSIEM .....ccoo i 20
10.2 Sewage TreatMent SYSTEIM ... 20
10.3 Treated EfflUeNt DISCRAIQE .....ccvie ittt e e e e e e e e e reeeae s 20
YU g =TT =Y o] oV (o ] f o Yo [P TP UTT PRI 20
LRy To ST =To YT L 0T - g Yo = P 21
Adaptive MANAGEMENT ...ttt e e ettt et e e e e e s st et e e e ae e e s e aabbbeeeeaaeeeaanbbbeeeaaaaeaanns 21
Concordance with Type “A” Water LICENCE ......ooi ittt 21

" 2 H349000-2720-50-124-0001, Rev. 0
J ‘0’ v Page ii

Safety e Quality  Sustainability e Innovation © Hatch 2015/02



2 HATCH
Baffinland Iron Mines Corporation - Mary River Project

Construction Summary Report: Milne Port Water System - December 9, 2014

List of Appendices
Appendix A
As-Built Drawings
Appendix B
Survey Data
Appendix C

Facility Description Supporting Documents

" 2 H349000-2720-50-124-0001, Rev. 0
J A\ 9 v Page iii

Safety e Quality e Sustainability e Innovation © Hatch 2015/02



Z HATCH

=

Baffinland Iron Mines Corporation - Mary River Project
Construction Summary Report: Milne Port Water System - December 9, 2014

Facility Description

The Milne Port Water Systems include the Milne Port facility’s water treatment system,
sewage treatment system, and the treated effluent discharge system.

Water Treatment System

The Mine Site water treatment system includes an adsorption clarifier water treatment plant
designed to treat raw water for the removal of colour, turbidity and other impurities to provide
a high quality effluent. The high quality effluent from the adsorption clarifier is then disinfected
for potable and domestic use.

The process combines flocculation and clarification in the mono-media roughing filter. Flocs
are formed and retained in the coarse mono-media. The dual media filter provides polishing
of the pre-treated water to provide a high quality effluent. Disinfection involves UV and
chlorination.

The treatment process is designed to run at the constant pre-set flowrate 3.4m3/h
(15USgpm). The system flow is tracked by the inlet flow meter/ totalizer through the SCADA
system.

Plant operation is controlled by the raw water tank level and the potable water tank level. On
receipt of a low potable water tank level, the raw water pump downstream of the raw water
tank (feeding the clarifier) is started, and the PLC controller opens the influent valve, starts
selected chemical feed pumps, and initiates normal plant operation. On receipt of a high
potable water tank signal, the plant is shut down. All control valves are de-energized to close,
all chemical dosing is stopped.

The system is fed by water truck. The project is approved to source water from km32 Lake
and from Phillips Creek (summer months only).

The Milne Port water treatment building is a foldaway building located west of the new
accommodation facilities, east of the sewage treatment plant and south of the emergency
response garage at N7 975 998 to N7 975 998 and E503 838.7 to E503 861.6. There is an
overhead door on the west side of the building and a man door on the east and west.

The system includes the outdoor piping connecting the water treatment plant to the sewage
treatment plant, and the piping between the water treatment plant and the accommodations
facility. These pipes are HDPE DR11, pre-insulated with 50mm (2 inch) insulation and heat
traced for year-round use.

The water treatment system operations and maintenance manual has been included in
Appendix C.

" 2 H349000-2720-50-124-0001, Rev. 0
~/ wls Page 1

Safety e Quality  Sustainability e Innovation © Hatch 2015/02



Z HATCH

1.3

Baffinland Iron Mines Corporation - Mary River Project
Construction Summary Report: Milne Port Water System - December 9, 2014

Sewage Treatment System

The Milne Port sewage treatment plant (STP) is a membrane bioreactor (MBR) wastewater
treatment plant designed for treatment of domestic wastewater. The STP is a packaged plant
that comes with containerized inlet screen, equalization tank, post equalization tank screen,
aeration tank, membrane tanks, UV disinfection systems and a sludge dewatering unit. The
plant is housed inside six (6) 40 ft modified high-cube shipping containers that were
interconnected when installed. The Milne Port sewage treatment plant was designed for an
average design flow of 63m3/d (2.63m3/h). The system flow is tracked by the inflow meter
and totalizer.

The Milne Port sewage treatment plant is located west of the water treatment building, east of
the sewage truck building and south of the site services buildings at N7 975 996 to N7 975
971 and E503 801.3 to 503 801.3.

The system includes the outdoor piping connecting the accommodations facility to the
sewage treatment plant, the effluent discharge piping and the potable water inlet. These
pipes are HDPE DR11, pre-insulated with 50mm (2 inch) insulation and heat traced for year-
round use.

The sewage treatment system operations and maintenance manual has been included in
Appendix C.

Treated Effluent Discharge

During normal operation, the treated effluent from the sewage treatment plant (STP) is
pumped to the permitted discharge point at Milne Inlet via the treated effluent discharge
pipeline. In the event that the treated effluent does not meet discharge requirements, the off-
spec effluent is pumped to the effluent pond located south of the fuel tank farm. Once the
‘problem’ in the STP is corrected, the off-spec effluent from the pond will be treated insitu or
transported via vacuum truck and re-processed through the STP before directly discharging
to Milne Inlet.

There are two tees in the treated effluent discharge pipeline located inside a valve box
adjacent to the effluent pond. The first tee controls whether the treated effluent discharges to
the effluent pond or directly to the discharge point at Milne Inlet and is controlled by manual
valving located on the east berm of the effluent pond. The second tee connects with a blind
flange on the side of the off-spec effluent pond. Should the effluent in the pond be determined
suitable for discharge, a portable pump arrangement can be connected at the blind flange to
empty the pond to the discharge point at Milne Inlet.

The pipeline routing exits the STP from the east wall, crosses over the STP roof, and turns
south to meet with the utility berm running along the southern side of the facilities. The
pipeline follows the berm west to the east side of the effluent pond and turns north along the
pond berm. North of the pond and south of the fuel tank farm, the pipeline turns west along
the berm and follows the berm north beside the fuel tank farm. North of the fuel tank farm the
pipeline runs north-easterly to the discharge point above the high tide mark at Milne Inlet.

" 2 H349000-2720-50-124-0001, Rev. 0
~/ wls Page 2

Safety e Quality  Sustainability e Innovation © Hatch 2015/02



Z HATCH

2.1

Baffinland Iron Mines Corporation - Mary River Project
Construction Summary Report: Milne Port Water System - December 9, 2014

The treated effluent discharge pipeline is a 50mm (2 inch) diameter HDPE DR11 pipeline.
The pipeline is approximately 750m long, above ground, pre-insulated with 50mm (2 inch)
insulation and heat traced for year-round use. There are three locations where the pipe
crosses underneath roads (see H349000-2000-00-014-0005 Milne Port Utility Services Site
Layout). Under these roads the pipe runs inside larger carbon steel schedule 80 pipe to
prevent the effluent line from being crushed by vehicle traffic.

The pumps and motors (duty/standby) start and stop as required to empty the containment
tanks inside the STP.

Construction Activity Summary

Construction activities on the Milne Port water systems started in July 2013. The final system
handover certificate for the water treatment system was completed in November 2014. The
most recent item closeout on the open punch list is dated December 2014. The remaining
punch list items are scheduled for completion in 2015.

The following summarizes the construction activities:

a. Crushed blast rock and fill material was quarried, crushed, screened, and hauled from the
Milne Inlet Quarry (Q1) for use in the earthworks.

Water Treatment System
a. Prepared sub base and granular cap.

b. Installed berm between water building and camp.
c. Placed pre cast concrete foundation blocks.

d. Erected fold away building.

e. Installed raw water and treated water tanks.

f. Installed water treatment equipment.

g. Site run pre-insulated pipe and fittings on grade between the WTP outlet flange and the
accommodation facilities.

h. Installed heat trace (two pass series self regulating system).

i. Installed heat trace RTD temperature sensors, controls and connect power supply.
j- Installed heat tracing control panels.

k. Installed water distribution system inside the accommodation facilities.

I.  Connected electrical power to the building and install power distribution to the water
treatment equipment.

m. Test treated water for regulatory compliance.

" 2 H349000-2720-50-124-0001, Rev. 0
~/ wls Page 3

Safety e Quality  Sustainability e Innovation © Hatch 2015/02



Z HATCH

2.2

2.3

Baffinland Iron Mines Corporation - Mary River Project
Construction Summary Report: Milne Port Water System - December 9, 2014

n. Site run pre-insulated pipe and fittings on grade between the WTP outlet flange and the
sewage treatment plant.

0. Installed heat trace (two pass series self regulating system).

p. Installed heat trace RTD temperature sensors, controls and connect power supply.

g. Installed heat tracing control panels.